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CUSTOMER NAME: W.Z. CO,, LTD. FOR EUROTEC FLOORING
Sample Name : SPC FLOORING

Color : Black

Density 1.9

Thickness : 4.2mm

Composition : Polyvinyl chloride

End use application : Flooring

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Test Required . Moisture content

Test Method : With reference to GB/T 17657-2013

SGS Ref. No. :  SHRS180100009MR

Date of Receipt : Jan. 12,2018

Testing Start Date : Jan. 12, 2018

Testing End Date : Jan. 18, 2018

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services ( Shanghai ) Co., Ltd.

Erin Huang
Authorized signatory
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Summary of Result(s):
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SHIN180100134CCM
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No.

Test Iltem

Test Method

Result

Conclusion

Moisture content

With reference to GB/T
17657-2013 Section 4.3

0.3%

Note:

Pass : Meet the requirements;

Fail : Does not meet the requirements;

/- Not Apply to the judgment.

Original Sample Photo(s):

Front.view

Back view

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs. cnm.'ani'l'arrns-and Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents ttp:/fwww.sgs.com/en/Terms-an Condquns/Terma-e-Documant aa x
Attention is drawn to the limitation of liability, indemnification and Jurisdiction Issues defined therein.

advised that information contained hereon reflects the Company's findings at the time of its intervention onl and wilhln Qhe Iimlts of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, lorgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise staied the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, or email: CN.Doccheck@sgs.com

No.63, Block 1159, East Kang Qiao Road, Pudong District, Shanghai, China. 201319 t(86-21) 61196300  f(86-21)61191853/68183920  www.sgsgroup.com.cn

thiE - b3 - B N % B 1592609 @4 201310 1(86:21)61106300  F(86-21)61191853/68183920 e sgs.china@sgs.com
|
Member of the SGS Group (SGS SA)



TEST REPORT

No. : SHIN180100134CCM
Date : Jan. 18, 2018
Page: 3of3

Test item: Moisture content
Test method: With reference to GB/T 17657-2013 Section 4.3

Test condition:

Specimen: 100mmx100mmx4.2mm, 3pcs

Precondition: 103°C

Lab environmental condition: 20+2°C, 65+5%RH

Test result:

Test Item

Test result

Individual value Average value

Moisture content

0.3 0.3 0.3 0.3

dkkkkkkk End Of report********

In the territory of the People's Republic of China, the test report with CMA logo expresses that the test
methods are within the scope of China Metrology Accreditation (CMA); Without CMA logo expresses
that part/all of the test methods are not within the scope of China Metrology Accreditation (CMA), and

just for client internal reference.
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